
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN FRANCISCO BAY REGION 

1515 Clay Street, Suite 1400, Oakland, California 94612 
waterboards.ca.gov/sanfranciscobay

REVISED TENTATIVE ORDER R2-2024-00XX 
NPDES PERMIT CA0038539

The following Dischargers are subject to the waste discharge requirements (WDRs) set forth in this Order:

Discharger West County Agency West County 
Wastewater District

City of Richmond and 
Richmond Municipal 
Sewer District No. 1

Facility 
Name 

West County Agency 
Common Outfall

West County 
Wastewater District 
Treatment Plant and 
Sanitary Sewer System

Richmond Municipal 
Sewer District Water 
Pollution Control Plant 
and Sanitary Sewer 
System

Facility 
[...]
7. RATIONALE FOR MONITORING AND REPORTING REQUIREMENTS ....................................... F-46 
8. PUBLIC PARTICIPATION.................................................................................................................... F-49 

  

TABLES
TABLE F-1. FACILITY INFORMATION ......................................................................................................... F-2

TABLE F-2. PREVIOUS EFFLUENT LIMITATIONS AND MONITORING DATA ...................................... F-7

TABLE F-3. SANITARY SEWER SYSTEMS AND CATEGORY 1 SPILL RATES (SPILLS/100 MILES) . F-
10

TABLE F-4. HISTORICAL BLENDING SUMMARY ................................................................................... F-12

TABLE F-5. BENEFICIAL USES .................................................................................................................. F-13

TABLE F-6. SECONDARY TREATMENT STANDARDS .......................................................................... F-18

TABLE F-7. AMBIENT WATER QUALITY CRITERIA FOR CHLORINE ................................................. F-22

TABLE F-8. SITE-SPECIFIC TRANSLATORS ........................................................................................... F-25

TABLE F-9. REASONABLE POTENTIAL ANALYSIS............................................................................... F-27

TABLE F-10. WQBEL CALCULATIONS ..................................................................................................... F-34

TABLE F-11. MONITORING REQUIREMENTS SUMMARY ..................................................................... F-48



West County Agency Order R2-2024-00XX
West County Agency Outfall NPDES Permit CA0038539

ATTACHMENT F — FACT SHEET F-2

ATTACHMENT F – FACT SHEET

This Fact Sheet includes the legal requirements and technical rationale that serve as 
the basis for the requirements of this Order. As described in section 2.2 of the Order, 
the Regional Water Board incorporates this Fact Sheet as findings supporting the 
issuance of the Order.

1. PERMIT INFORMATION

The following table summarizes administrative information related to the Facility.

Table F-1. Facility Information
WDID 2 071037001
CIWQS Place IDs 215234 272082 252657

Dischargers West County Agency West County 
Wastewater District

City of Richmond and 
Richmond Municipal 
Sewer District No. 1

Facility Names West County Agency 
Common Outfall

West County 
Wastewater District 
Treatment Plant and its 
Sanitary Sewer System

Richmond Municipal 
Sewer District Water 
Pollution Control Plant 
and its Sanitary Sewer 
System

Treatment Plant 
Addresses

2910 Hilltop Drive 
Richmond, CA 94806 
Contra Costa County

2377 Garden Tract 
Road Richmond, CA 
94801 Contra Costa 
County

601 Canal Boulevard 
Richmond, CA 94804 
Contra Costa County

Treatment Plant 
Contacts, Titles, and 
Phones

Andrew Clough
General Manager
(510) 237-6603

Aaron Winer
Director of Water 
Quality and Resource 
Recovery
(510) 837-6223

Daniel Chavarria
Public Works Director
(510) 620-5478

Authorized Persons to 
Sign and Submit 
Reports

Andrew Clough
General Manager
(510) 237-6603

Aaron Winer
Director of Water 
Quality and Resource 
Recovery
(510) 837-6223

Daniel Chavarria
Public Works Director
(510) 620-5478

Mailing Addresses
2910 Hilltop Drive 
Richmond, CA 94806 
Contra Costa County

2377 Garden Tract 
Road Richmond, CA 
94801 Contra Costa 
County

601 Canal Boulevard 
Richmond, CA 94804 
Contra Costa County

Billing Addresses Same as mailing addresses
Facility Type Publicly-Owned Treatment Works (POTW)
Major or Minor Facility Major
Water Quality Threat 1
Complexity A
Pretreatment Program Yes
Recycling 
Requirements Not Applicable

Mercury and PCBs 
requirements NPDES Permit CA0038849



West County Agency Order R2-2024-00XX
West County Agency Outfall NPDES Permit CA0038539

ATTACHMENT F — FACT SHEET F-3

Nutrients requirements NPDES Permit CA0038873
Facility Permitted Flow -- 12.5 MGD 16 MGD

Facility Design Flow 28.5 MGD

12.5 MGD  
dry weather capacity
21 MGD  
wet weather capacity

16 MGD  
dry weather capacity
20 MGD  
wet weather capacity

Watershed San Francisco Bay
Receiving Water Central San Francisco Bay
Receiving Water Type Estuarine
Date of Last 
Inspection Not Applicable March 27, 2024 February 27, 2023

1.1. The West County Agency is a Joint Powers Authority (JPA) whose members are 
the West County Wastewater District, City of Richmond, and Richmond Municipal 
Sewer District No. 1. The JPA members plan to dissolve the JPA within this permit 
term, in which case West County Agency’s obligations under this Order will be 
transferred to the West County Wastewater District, City of Richmond, and 
Richmond Municipal Sewer District No. 1 in accordance with Standard Provision 
2.3. The West County Wastewater District owns and operates the West County 
Wastewater Treatment Plant (West County Plant) and its associated sanitary 
sewer system. The City of Richmond and the Richmond Municipal Sewer District 
No. 1 own the Richmond Municipal Sewer District Water Pollution Control Plant 
(Richmond Plant) and its associated sanitary sewer system. The West County 
Plant and Richmond Plant provide secondary treatment of wastewater collected 
from their respective service areas and discharge through a common outfall to 
Central San Francisco Bay. This Order refers to the West County Agency, West 
County Wastewater District, City of Richmond, and Richmond Municipal Sewer 
District No. 1 together as the Dischargers. 

 For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and State laws, regulations, plans, and policies are held to be 
equivalent to references to the Dischargers herein.

1.2. The Dischargers are regulated pursuant to National Pollutant Discharge 
Elimination System (NPDES) Permit CA0038539. The Dischargers are authorized 
to discharge subject to the WDRs in this Order at the discharge location identified 
in Table 1 of this Order.

1.3. The Dischargers were previously subject to Order R2-2019-0003 (previous order) 
as amended by Orders R2-2021-0028 and R2-2023-0023.

· Order R2-2021-0028 amended Order R2-2016-0008 and the previous order to 
provide updated monitoring requirements and require supplemental funding for 
the Regional Monitoring Program (RMP). 

· Order R2-2023-0023 amended the previous order to update effluent limits and 
monitoring requirements for total residual chlorine and remove effluent limits 
and monitoring requirements for oil and grease.



West County Agency Order R2-2024-00XX
West County Agency Outfall NPDES Permit CA0038539

ATTACHMENT F — FACT SHEET F-4

The provisions of these orders have been incorporated into this Order.

1.4. The Dischargers filed a Report of Waste Discharge and submitted an application 
for reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit 
on May 1, 2023.

1.5. Regulations in 40 C.F.R. section 122.46 limit the duration of NPDES permits to a 
fixed term not to exceed five years. Accordingly, this Order limits the effective 
period for the discharge authorization. Pursuant to 40 C.F.R. section 122.6(d) and 
California Code of Regulations, title 23, section 2235.4, the terms and conditions 
of an expired permit are automatically continued pending reissuance of the permit 
if the Dischargers comply with all requirements for continuation of expired permits. 

1.6. The Dischargers are also regulated under NPDES Permits CA0038849 and 
CA0038873, which establish requirements on mercury, polychlorinated biphenyls 
(PCBs), and nutrients from wastewater discharges to San Francisco Bay. This 
Order does not affect those permits.

1.7. When applicable, State law requires dischargers to file a petition with the State 
Water Resources Control Board (State Water Board), Division of Water Rights, 
and receive approval for any change in the point of discharge, place of use, or 
purpose of use of treated wastewater that decreases the flow in any portion of a 
watercourse. The State Water Board retains separate jurisdictional authority to 
enforce such requirements under Water Code section 1211. This is not an NPDES 
permit requirement.

2. FACILITY DESCRIPTION

2.1. Wastewater and Biosolids Treatment

2.1.1. Service Area. This Order regulates two separate wastewater treatment plants 
that combine their treated wastewater prior to discharge through a common 
outfall. Attachment B shows the area around the plants and the common outfall.

The West County Plant serves about 102,000 people in San Pablo, portions of 
Pinole and Richmond, and some unincorporated areas in Contra Costa County. 
It has an average dry weather design capacity of 12.5 MGD and a wet weather 
hydraulic capacity of 21 MGD. The average dry weather influent flow during the 
previous permit term was about 7.2 MGD.

The Richmond Plant serves about 72,000 people, with a service area covering 
the majority of the City of Richmond. It has an average dry weather design 
capacity of 16 MGD and a wet weather hydraulic capacity of 20 MGD. Veolia 
North America operates the Richmond Plant. The average dry weather influent 
flow during the previous permit term was about 4.9 MGD.

2.1.2. Wastewater Treatment. Attachment C shows the flow diagrams for the West 
County Plant and the Richmond Plant. 



West County Agency Order R2-2024-00XX
West County Agency Outfall NPDES Permit CA0038539

ATTACHMENT F — FACT SHEET F-5

2.1.2.1. West County Wastewater District Water Pollution Control Plant. The 
wastewater treatment process at the West County Plant includes 
equalization basins, bar screens, grit removal, primary clarifiers, aeration 
basins with anaerobic chambers (for nutrient removal using a Modified 
Ludzack-Ettinger [MLE] biological nutrient removal [BNR] process), 
secondary clarifiers, and chlorine contact chambers. In 2023, the West 
County Wastewater District converted a sludge lagoon into a 23.4 MG 
equalization basin, increasing the total equalization basin capacity to 76.4 
MG. 

The West County Wastewater District routes a portion of its treated 
wastewater to the Richmond Advanced Recycled Expansion (RARE) 
facility and the North Richmond Water Reclamation Plant for recycling at 
the Chevron refinery. It pumps the remainder of its treated wastewater to 
the Richmond Plant to be combined with the Richmond Plant effluent, 
dechlorinated, and discharged to Central San Francisco Bay via the West 
County Agency deep water outfall.

2.1.2.2. Richmond Municipal Sewer District Water Pollution Control Plant. 
The wastewater treatment process at the Richmond Plant consists of a 
bar screen, fine bar screens, grit removal, primary clarifiers, aeration 
basins, secondary clarifiers, and chlorine contact basins. The Richmond 
Municipal Sewer District completed most of the Richmond Plant Critical 
Improvement Project in January 2024, which included installing a new fine 
bar screens and grit removal, upgrading the mechanical surface aerators 
to more efficient diffused aerators in its aeration basins, and replacing the 
secondary clarifier mechanisms. The dechlorination system for both plants 
is located at the Richmond Plant and is jointly owned by the Dischargers. 
The Dischargers upgraded the dechlorination system in 2023.

` During wet weather, primary-treated wastewater flows above 20.0 MGD 
are bypassed around biological treatment when necessary and stored in 
equalization basins. Once the equalization basins are filled, if flows 
continue to exceed 20.0 MGD, they are bypassed around biological 
treatment and blended with biologically-treated wastewater prior to 
disinfection.

2.1.3.  Sanitary Sewer Systems. The West County Wastewater District and City of 
Richmond independently own and operate their treatment plants and the 
sanitary sewer systems within their separate service areas. The West County 
Wastewater District has about 252 miles of gravity sewers and 6 miles of force 
mains with 17 pump stations. The City of Richmond has about 187 miles of 
gravity sewers and 15 miles of force mains with 14 pump stations. Both sanitary 
sewer systems are separately covered by the Statewide General Waste 
Discharge Requirements for Sanitary Sewer Systems (State Water Board Order 
WQ 2022-0103-DWQ).



West County Agency Order R2-2024-00XX
West County Agency Outfall NPDES Permit CA0038539

ATTACHMENT F — FACT SHEET F-6

2.1.4. Sludge and Biosolids Management. At the Richmond Plant, secondary 
activated sludge is sent to the dissolved air flotation thickener, combined with 
primary sludge, anaerobically digested, and pumped via a shared sludge and 
leachate line to the West County Plant for drying and disposal at a landfill. 
During this Order term, the Richmond Municipal Sewer District plans to replace 
the dissolved air flotation thickener with a rotary drum thickener as a part of its 
Richmond Plant Critical Improvement Project.

At the West County Plant, primary clarifier sludge is combined with secondary 
clarifier sludge that has been thickened using dissolved air flotation, and then 
dewatered via a belt press. The West County Plant’s biosolids are land-applied 
at a landfill or sent to a composting facility for further treatment. The West 
County Wastewater District plans to complete construction of a thermal dryer 
for biosolids from both plants by the end of 2024. This will decrease 
greenhouse gas emissions, provide Class A biosolids, and no longer require the 
use of sludge drying beds. The West County Wastewater District demolished its 
anaerobic digesters during the previous order term and began updating its 
sludge lagoons for other functions.

2.1.5. Stormwater Management. All stormwater in contact with equipment or 
wastewater at the treatment plants is directed to the respective plant’s 
headworks. Therefore, no additional stormwater requirements are necessary.

2.1.6. Recycled Water. The West County Wastewater District recycles about 4 to 
6.5 MGD (approximately 2 billion gallons annually) of treated wastewater from 
the West County Plant by sending it to the East Bay Municipal Utility District for 
treatment and use at the Chevron Refinery. 

2.1.7. Planned Upgrades. The Dischargers plan to complete the following projects 
during this order term. These changes are mentioned here for informational 
purposes only and are not requirements of this Order, except to the extent that 
they pertain to ensuring Facility reliability. Their inclusion here does not imply 
Regional Water Board authorization. The Dischargers may need to obtain 
necessary permits or permit modifications to implement these changes. 

2.1.7.1. West County Wastewater District. Under the Clean and Green Project, the 
West County Wastewater District plans to complete the following by the end 
of 2024:

· Install additional solar panels
· Install electrical cogeneration
· Install new centrifuges
· Install new chemical carbon redirection to divert organic load from 

secondary system to digesters (enhance gas production)
· Install new biosolids belt drier to allow repurposing of the sludge lagoons 

property and to provide Class A biosolids
· Replace dissolved air flotation thickener with rotary drum thickeners



West County Agency Order R2-2024-00XX
West County Agency Outfall NPDES Permit CA0038539

ATTACHMENT F — FACT SHEET F-7

· Install new primary sludge pumps and grinders to reduce impacts from 
rags

· Install new grit removal system
· Install new anaerobic digesters and rehabilitate the digested sludge 

storage system
· Install new flare system

Other projects planned for this order term include the following:

· New battery energy storage system to provide microgrid capabilities and 
two hours of emergency power for the West County Plant by late 2025

· Horizontal Levee Project, currently in design
· Secondary clarifier upgrades by 2027
· Rehabilitation of the return activated sludge system by 2027

2.1.7.2. City of Richmond and Richmond Municipal Sewer District No. 1. The 
City of Richmond and Richmond Municipal Sewer District No. 1 plan to 
replace the sludge thickening unit by March 2025.

2.2. Discharge Points and Receiving Waters. Treated wastewater from the 
Richmond and West County plants is combined, dechlorinated at the Richmond 
Plant, and discharged to Central San Francisco Bay through a submerged, multi-
port diffuser (Discharge Point 001) located approximately 8,200 feet offshore at a 
depth of about 24 to 32 feet below mean sea level. The diffuser consists of a 
6-foot diameter, 1,112-foot long reinforced concrete pipe embedded into the 
channel bottom and aligned in an east-west orientation. The diffuser has 140 ports 
spaced 8-feet apart discharging horizontally in alternating directions. The first port 
is 8,166 feet from shore.

2.3. Previous Requirements and Monitoring Data. The table below presents the 
previous order’s effluent limitations and representative monitoring data from 
April 1, 2019, through December 31, 2023.

Table F-2. Previous Effluent Limitations and Monitoring Data

Parameter Units
Average 
Monthly 

Limit

Average 
Weekly 
Limit

Maximum 
Daily 
Limit

Other Limit Average
Highest 

Daily 
Value

Richmond Plant (Monitoring Locations EFF-002 and EFF-002B)
Biochemical Oxygen 
Demand, 5-day @ 
20°C (CBOD)

mg/L 30 45 - - 31 230

Total Suspended 
Solids (TSS) mg/L 30 45 - - 31 290

BOD percent removal % 85 
(minimum) - - - 91 51 [1]

TSS percent removal % 85 
(minimum) - - - 90 58 [1]

Oil and Grease mg/L 10 - 20 - ND 7



West County Agency Order R2-2024-00XX
West County Agency Outfall NPDES Permit CA0038539

ATTACHMENT F — FACT SHEET F-8

Parameter Units
Average 
Monthly 

Limit

Average 
Weekly 
Limit

Maximum 
Daily 
Limit

Other Limit Average
Highest 

Daily 
Value

pH standard 
units - - - 6.0 - 9.0 [2] 7.3 6.2 - 7.7 [3]

Enterococcus MPN/100 
mL - - - 35 [4] 1 [5] 2,400

Total Coliform MPN/100 
mL - - 10,000 240 [6] 100 16,000

West County Plant (Monitoring Location EFF-003)
Biochemical Oxygen 
Demand, 5-day @ 
20°C (CBOD)

mg/L 30 45 - - 6.9 17

Total Suspended 
Solids (TSS) mg/L 30 45 - - 5.2 34

BOD percent removal % 85 
(minimum) - - - 98 96 [1]

TSS percent removal % 85 
(minimum) - - - 99 97 [1]

Oil and Grease mg/L 10 - 20 - ND [5] 9.7

pH standard 
units - - - 6.0 - 9.0 [2] 7.1 6.6 - 7.5 [3]

Enterococcus MPN/100 
mL - - - 35 [4] ND [5] 61

Total Coliform MPN/100 
mL - - 10,000 240 [6] 3 [5] 920

Combined Effluent (Monitoring Locations EFF-001 and EFF-001B)
Chlorine, Total 
Residual mg/L - - - 0.0 [7], 1.8 [8] ND [5] ND

Chromium (VI), Total 
Recoverable µg/L 61 - 120 - 1.4 [9] 29 [9]

Copper, Total 
Recoverable µg/L 41 - 76 - 12 95

Cyanide µg/L 19 - 41 - ND [5] 6.6
Dioxin-TEQ µg/L 1.4 x 10-8 - 2.8 x 10-8 -
Total Ammonia (before 
Richmond Plant 
upgrades)

mg/L as N 32 - 59 28 39

Total Ammonia (after 
Richmond Plant 
upgrades)

57 - 65 - 28 39

Acute Toxicity % survival - - -

Not less than 
90% (11-sample 

median), 
Not less than 

70% (11-sample 
90th percentile)

100

96

100 [10]

90 [11]

Footnotes:
[1] Lowest percent removal on a monthly basis.
[2] Instantaneous minimum and instantaneous maximum.
[3] Range of lowest to highest pH values.



West County Agency Order R2-2024-00XX
West County Agency Outfall NPDES Permit CA0038539

ATTACHMENT F — FACT SHEET F-9

[4] Monthly geometric mean.
[5] Median
[6] Monthly median.
[7] Instantaneous maximum.
[8] One-hour average. Order R2-2023-0023 amended the previous order and replaced the instantaneous maximum 

effluent limit with a one-hour average effluent limit. This change was implemented on the effective date of Order 
R2-2023-0023, January 1, 2024.

[9] Includes total chromium and chromium (VI) data.
[10] Lowest 11-sample median percent survival.
[11] Lowest 11-sample 90th percentile survival.

2.4. Compliance Summary

2.4.1. Treatment Plants.  During the previous order term, the Dischargers reported 
two copper and three ammonia effluent limit violations at the common outfall 